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Kunden-Referenz-Nr.: N/A Auftragsdatum: 2014-12-14

Client Reference No.: Order date:

Auftraggeber: Lalan Eco-Latex (Pvt) Itd.,
Client. No. 18 Nawala Road, Nugegoda, SriL
Prifgegenstand: Mattress core

Test item:

Bezeichnung / Typ-Nr.:
Identification | Type No.,
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Prifgrundlag
Test specificati

htéattresses domestic use — durability (DIN EN 1957) for the Quality certificate

Warenei sdatum: 2014-11-2014
Date of receipt.
Prifmuster-Nr.: A 842411
Test sample No.:
Priifzeitraum: 2014-12-14 - 2015-02-11
Testing period:
Ort der Priifung: Furniture Testing Institute
Place of testing: Nuremberg
Priflaboratorium: TUV Rheinland LGA Products
Testing laboratory. GmbH
Priifergebnis*: Pass
Test result™.
geprift von / tested by: kontrolliert von / reviewed y:
/ (( ,(I @ -/
2015-02-11 Dipl.-Ing. (FH) M. Vogelgsang- !/Expen 2015-02-11 pﬁn / Head of department
Datum Name / Stellung "~ Unterschrift Datum LNamé / Stellung // Unterschrift
Date Name / Position / Signature Date Name / Position 4 Signature
Sonstiges / Other: The test item reached a total number of 97 points.
Appendix 1: Results according to DIN EN 1957; Appendix 2: Assessment of firmness rating
Appendix 3: Attachment to LGA — Rating scale; Appendix 4: Mattress resilience characteristics
Zustand des Priifgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1 = sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.9. Prufgrundiage(n) F(ail) = entspricht nicht 0.g. Prifgrundiage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specification(s)  F(ail) = falled a.m. test specification(s) N/A = not applicadle N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfadltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

e duplicated in extracts. This test report does not entitle to carry any test mark.
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